Current Medications 6/21/11 for Jason C. Mitchell: 

Diovan



160mg once a day 

Cerefolin NAC

once a day

Levoxyl


100 mcg once a day (bedtime)

Anafranil


450mg once a day (bedtime)

Buspirone


20mg twice a day

Valium



1.25mg once a day (bedtime)

Remeron


30mg twice a day (bedtime)

Lamictal


150mg once a day (bedtime)

Current Supplements 

B2 (Puritan's Pride)



100mg once a day

B5 (Puritan's Pride)



1000mg twice a day

B12 Guard (Perque) + B12 folirinse (biosafe dentistry)

B50 (Puritan's Pride)



50mg twice a day 

Biotin
(Puritan's Pride)


5mg twice a day 

Vitamin D (Xymogen)


10000 IU once a day 

Vitamin C (GNC – timed release)

9000mg once a day in two doses

Omega Fish Oil (Xymogen)


2400mg twice a day

N-Acetyl L-Cystine (Vital Nutrients)

1200mg  twice a day

Selenium (Vital Nutrients)


200mcg twice a day

R-Form Lipoic Acid (Vital Nutrients)
2 tablets twice a day

Inflammaquel

Inositol  (Vital Nutrients)


9g twice a day

Zinc (Puritan's Pride)



50mg once a day

Phosphaline (Xymogen)


2 tablets twice a day

Dimension 3 (Xymogen)


2 tablets twice a day (contains: 200mg diindolylmethane)

Cutrelle (probiotic)



1 tablet twice a day

Life Extension Integra Lean 


two capsulses twice a day

Peak Immune 4 



one capsule twice a day

Cordryceps




520 mg once a day 

To be added

	Oncoplex
	Vitamin A
	ProBioMax


Medication Changes

April 29th restart Lamictal @ 50mg

May 13th increase Lamictal to 100mg

May 27th increase Lamictal to 150mg

June 2nd reduce Remeron to 15mg (didn't get prescription refilled in time and running low)

June 5th  stop Remeron (out of tablets)

June 8th restart Remeron 30mg

June 10th switch to 2mg Valium

June 17th switch to 1.25mg Valium

Health Issues

	Sleep Apnea (BiPap 18 mm H20 /13 mm H20)
	Lyme Disease (past)

	Hypertension (BP 135/80 without medication)
	Bartonella (almost gone)

	Hypothyroidism
	Hyperlipidemia

	Central serous retinopathy (right eye)
	


